PARTS BREAKDOWN FOR MODELS TR10-SERIES
RICE HYDRO, INC.

PART NUMBER. . DESCRIPTION. .
UD04-0007.38 OIL SEAL

UD04-0007.81 OIL SEAL

UD04-0014.68 PLUNGER GUIDE
UD04-0023.21 SUPPORT RING
UD04-0023.44 UPPER RING
UD04-0028.29 CRANKSHAFT
UD04-0029.22 RING

UD04-0208.B8 OIL SIGHT GLASS
UD04-0208.C3 BACK COVER
UD04-0208.C4 COVER

UD04-0209.D5 CRANKCASE

UD04-0248.10 ROLLER BEARING
UD04-0301.55 SLINGER RING
UD04-0303.18 NUT INOX

UD04-0501.C7 BEARING HOLLOW FLANGE
UD04-0602.75 BACK COVER GASKET
UD04-0605.09 GASKET

UD04-0605.42 GASKET

UD04-0605.43 GASKET

UD04-0635.32 HIGH PRESSURE SEAL KIT
UD04-0801.17 KEY

UD04-1101.30 O-RING - PRESSURE RING
UD04-1101.60 O-RING - PLUNGER
UD04-1101.66 O-RING - OIL SIGHT GLASS
UD04-1101.73 O-RING - BEARING FLANGE
UD04-1101.D8 O-RING - VALVE
UD04-1101.D8 O-RING - VALVE PLUG
UD04-1205.31 CERAMIC PLUNGER
UD04-1212.01 RETAINER - OIL SIGHT GLASS
UD04-1221.25 PRESSURE RING
UD04-1403.05 WASHER

UD04-1403.32 WASHER

UD04-1411.02 SERATED WASHER
UD04-1411.03 SERATED WASHER
UD04-1412.15 RING

UD04-1502.14 PIN

UD04-1512.09 PLUG

UD04-1534.03 SHIM 0.1MM
UD04-1534.04 SHIM 0.2MM
UD04-1534.13 SHIM 0.05MM
UD04-1603.64 PLUG

UD04-1603.74 PLUG

UD04-1603.B8 OIL PLUG

UD04-1603.H6 VALVE PLUG
UD04-1604.M4 HEAD

UD04-1625.05 OIL PLUG

UD04-1804.09 HEX BOLT

UD04-1804.52 HEX BOLT

UD04-1804.82 HEX BOLT

UD04-1805.32 ALLEN BOLT
UD04-6000.52 ROD ASSEMBLY
UD04-6006.39 VALVE ASSY W/O O-RING
UD04-6017.L9 COMPLETE MANIFOLD ASSEMBLY
UD04-6030.32 LOW PRESSURE SEAL KIT

PAGE 1 OF 2

QTY
REQ'D

mwmmmwgwoﬂwmmmwao-!wo-!l-o-!l-wwwl\:o-u-o-u—-ml-wwwwo-!

WFRoowowoOoORONONFFRPROAREDN



PARTS BREAKDOWN FOR MODELS TR10-SERIES
RICE HYDRO, INC.

PART NUMBER. . DESCRIPTION. .

GEAR REDUCTION. .

UD04-0004.56 1" GEAR SHAFT
UD04-0007.87 SEAL

UD04-0213.27 GEAR

UD04-0214.22 BALL BEARING
UD04-0218.11 CAP

UD04-0228.48 COUPLER
UD04-0516.09 FLANGE
UD04-0602.07 GASKET
UD04-0605.09 GASKET
UD04-0614.07 SET SCREW
UD04-1101.75 O-RING
UD04-1101.D1 O-RING
UD04-1403.05 WASHER
UD04-1411.02 SERATED WASHER
UD04-1412.04 BONDED WASHER
UD04-1506.20 SNAP RING
UD04-1506.21 SNAP RING
UD04-1603.06 OIL PLUG + GASKET
UD04-1603. 64 PLUG
UD04-1603.K5 OIL CAP
UD04-1805.03 ALLEN SCREW M8x30
UD04-1805.11 ALLEN SCREW M8x25

MISCELLANOUS PARTS..

GAUGE-6000 0-6000 PSI LIQUID FILLED GAUGE
NEEDLEVALVE-1/4 AIR BLEED VALVE
BALLVALVE-7250-3/8 OUTLET BALLVALVE
UNLOADER-5000PSI 500-5000 PSI PRESSURE REGULATOR
CARTON-TR6 EXTRA LARGE SHIPPING BOX
LINESTRAINER-1/2 INLINE STRAINER

HOSESWIVEL-1/2 SWIVEL HOSE INLET
PUMP-4.5/5000PSI TRIPLEX PLUNGER PUMP - GAS ENGINES
PUMP-4.5/5000/SHAFT TRIPLEX PLUNGER PUMP - ELECTRIC MOTORS
MOTOR-TRE10 15HP 3PH 60HZ 208/230/460V MOTOR
MOTOR-TRE10F 15HP 3PH 50HZ 220/380/440V MOTOR
HONDA-GX630RHQZB3 GAS ENGINE

HONDA-HD654270 MUFFLER FOR ENGINE
BATTERY-ACCESSORIES BATTERY AND ACCESSORIES
LABEL-KIT-TR INSTRUCTION AND CAUTION STICKERS

OUTLET HOSE. .

HOSE-3/8-5000X8-RH 8' FOOT OUTLET HOSE

QTY
REQ'D

BBAHFRHENRFADMDMRKHRBRRRERBRERRBERERR

RFRRERRRRBRRRBRRERRBRRERRRRR

*3/8" Male Rigid Fitting & 3/8" Male Swivel Fitting included on 8ft outlet hose

COUPLERBODY-S-3/8 FEMALE PUMP OUTLET - HOSE
COUPLERPLUG-S-3/8 MALE PUMP OUTLET - PIPING
HOSE-HYD-3/8-HP CUSTOMER SPECIFY LENGTH OF HOSE
3/8" Male Rigid Fitting & 3/8" Male Swivel Fitting
KITS.. *Kits are all inclusive

UD04-6061.40 PLUNGER KIT (KIT 40)
UD04-6061.42 BRASS RING KIT (KIT 42)
UD04-6061.63 VALVE KIT (KIT 63)
UD04-6061.D4 WATER SEAL KIT (KIT 129)

PAGE 2 OF 2

HERERR



I U S A

MAX FLOW 4.5 GPM @ 17 L/MIN
MAX PRESSURE 5075 PSI / 360 BAR
180482 —&o__ 020888 RATED PUMP SPEED 1450 RPM
Y 10166 POWER REQUIREMENT 20.0 HP GAS
121201 J/: g 0s01C7 LUBRICATION 3507 UDOR LUBE
KIT 40 2 L 10173
P p— @ 024810  W%M02 ——o
002321 | 3 PN
s | = ; 162505
110160 3 S
LLU 6063V6 {61%%02% o :Jéz%aaaé
ot — e L
11133133 & e 020905 060275
030318%; 120531 000781 = 080117
{ 10130 e 024810
KIT129 | 6061D4 603032 Nz 70173
cooe a1y 063532 %6@ % 153403
S AE @ 1;‘;113205} 153404
o |3 =ls 002344 606142 153413
052 o s e 000736
& ] % o034 s 180482
w@@ﬁ O g 10574 o5 o
@/[ 1425 M S— T
T 101D }606163 —|_KIT63 KIT& || |3
600639 cooE | ary CopE |@TY %25 | 6
10108 foos | 6 || |oomw| 3 | |-t
002922 w25 | 6 [ ] 500639 | 6
1603H6 600639 | 6 122125 3 603032 l
Part # Description 014V Part # Description 014V
0007.38 OIL SEAL D30 1 1403.32 WASHER D858 3
0007.81  OIL SEAL D20 3 1411.02 SERATED WASHER D8 6
0014.68 PLUNGER GUIDE D20 “C/CK" 3 1411.03 SERATED WASHER D10 8
0023.21 RING D8.3 B 3 1412.15 RING 400BAR AE 6
0023.44 UPPER RING D20 “CK" 350BAR PE 3 1502.14  PIN D14X32 3
0028.29 MALE SHAFT D24 1 1512.09 PLUG D5X20 UNI1707 6
0029.22 RING “CK"” D15.2F 6 15634.03 SHIM 0.1MM -
0208.B8 OIL SIGHT GLASS 1 1634.04 SHIM 0.2MM -
0208.C3 BACK COVER “C/CK" 1 15634.13 SHIM 0.06MM -
0208.C4 COVER “CK”" 1 1603.64 PLUG G3/8 2
0209.D05 CRANKCASE “C/CK/CH" 1 1603.74 PLUG G3/4 1
0248.10 ROLLER BEARING D30 2 1603.B8 OIL PLUG G3/4 + GASKET 1
0301.55 SLINGER RING D18/20 & 3 1603.H6 VALVE PLUG “CK" PISTON D20F 6
0303.18 NUT INOX B 3 1604.M4 HEAD “CK"” D18/20F 1
0501.C7 BEARING HOLLOW FLANGE 2 1625.05 OIL PLUG G3/8 1
0602.75 BACK COVER GASKET 1 1804.09 HEX BOLT M8X40 6
0605.09 GASKET D17 1 1804.52 HEX BOLT M6X45 1
0605.42 GASKET D27 1 1804.82 HEX BOLT M8X22 8
0605.43 GASKET D17 1 1805.32 ALLEN BOLT M10X75 8
0635.32 HIGH PRESSURE SEAL KIT D20 ¢ 3 6000.52 ROD ASSEMBLY 3
0801.17 KEY A8X7X35 1 6006.39 VALVE ASSY 400BAR W/O O-RING AE 6
1101.30  O-RING - PRESSURE RING ¢P 3 6017.L.9 COMPLETE MANIFOLD ASSEMBLY 1
1101.60 O-RING - PLUNGER® 3 6030.32 LOW PRESSURE SEAL KIT D20 ¢¢ 3
1101.66  O-RING - OIL SIGHT GLASS 1 6061.40 KIT 40 PLUNGER KIT D20 350BAR 1
1101.73 O-RING - BEARING FLANGE 2 6061.42  KIT 42 BRASS RING KIT D20 “CK" 350BAR 1
1101.D8 O-RING - VALVE A 6 6061.63 KIT 63 VALVE KIT 400BAR 1
1101.D8 O-RING - VALVE PLUGE 6 6061.D4 KIT 129 WATER SEAL KIT D20 “CK" 1
1205.31 CERAMIC PLUNGER D20 3 A Parts in 6061.63 (Kit 63).
1212.01 RETAINER - OIL SIGHT GLASS 1 i E:[E: :2 gggl-éa((ﬁﬁ%)
1221.25 PRESSURE RING D20 “CK"” 350BAR PE 3 > Parts in 6061 42 (Kit 42).
1403.05 WASHER D8.4 10 £

Parts in 6017.L9 (Complete Manifold Assembly).

S (KC 11/36-GR



UDOR S 5119 H3

GAS ENGINE GEAR REDUCTION FOR
B/BK/MS/MWT/C/CS/CWT/CK/CX-SERIES PLUNGER PUMPS

on GAS ENGINES with 1" SHAFTS
REQUIRES 9.0 0Z. S0W GEAR LUBE

060207
1101D1
051609
1141204
= 180503
J “w 021422
e 061407 150621
150620

1603K5

110175
021327
021811
000456

141102

160306

060509
160364

Updated 2-15-2021
Part # Description Qty Part # Description Qty
0004.56 GEAR SHAFT “RC122" 1" 1 1101.D1  O-RING - RC122 FLANGE - OUTSIDE
0007.87 SEAL 1 1403.05 WASHER D8,4
0213.27 GEAR "RM122" IP 1 1411.02 SERATED WASHER D8
0214.22 BALL BEARING D40 "RC122K” 1 1412.04 BONDED WASHER D8.3
0218.11 CAP - D37X7 1 1506.20 SNAP RING D40
0228.48 COUPLER "RC122" 1 1506.21 SNAP RING D80

1

1

1

1

1

0516.09 FLANGE “"RC122" 1603.06  OIL PLUG G1/2 + GASKET
0602.07 GASKET “RC122" 1603.64 PLUG G3/8

0605.09 GASKET D17 1603.K6  OIL CAP-RC122

0614.07 SET SCREW M8X10 UNI5929 1805.08 ALLEN SCREW M8X30
1101.75 O-RING - RC122 FLANGE - INSIDE 1805.11  ALLEN SCREW M8X25

QNN N N O N NN



UDOR

I U S A

CK SERIES PUMPS BELOW 10 GPM

42.5 193.5

25 168.5

s K SERIES DIMENSIONS

WEIGHT 391BS
LUBRICATION 35 0Z UDOR LUBE

Dimensional Drawings are
Shown in Millimeters.
To Convert to Inches,
Multiply Dimension x 0.03937

n T
2 |
1
8
R o
\;
N4 M10
103 42
133 145 62
236 104
340
Ref. Description Ft./lb. Nm Loctite®
1 Head Bolts 37 50 -
2 Valve Caps 103 140 243
3 Inlet Cap 103 140 -
4 Outlet Cap 103 140 243
5 Bearing Flange Bolts 19 25 -
6 Rear Cover Bolts 8 11 -
7 Connecting Rod Bolts 19 25 270
8 Plunger Bolts 15 20 270
9 Valve Cover Bolts - -
10 Oil Drain Plug 8 11 -

85 45
15 7 35 3
(T (T (T T L ;‘
R o < ©
% D alsiill i ~
SIS | © N
% 77777 # 77777 } 0 &N;
Yo © = °
1 "WJ$ = < Q
,_,m.‘ ]
; I 19
16 ‘ 3 47
85 50
495 | 105 92.5
102 | 145




	ADPD3B1.tmp
	Sheet1




